AMMERGAS

INITIAL SERIAL
NUMBER

24/02/20

7819334

3.028476

NIKE ECO 24

225A
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N Code |Description '":':r'"iz’r‘a‘ N Code |Description '"‘r:“f‘"ﬂi‘:r'a' N Code [Description ‘"'r:':r'“iee"'a' N Code |Description '":‘:‘r‘“iz’r‘a‘
- |3.021692 |12-plate exchanger kit 41 |1.028306 [Adhesive for display 88 |3.020381 [Filling valve group 135 |1.028440 |Connection group cover
- 13.021694 |Two pump coupler fittings with o-ring kit 42 | 1.2275 [Flat pointed crossheaded self-tapping 89 | 1.0144 |Gas nozzle washer 136 (1.028308 |Push-button adhesive

- |3.021695 |Kit of O-rings multi-functions screw (4.2x9.5) 90 | 1.4270 |Gas nozzle (d.1,30) 137 |1.028839 [Stud for door guide

- |3.021696 [Clip kit 43 |1.040111 ["Immergas” logo adhesive plate 91 |2.014033 |Metal-sheet clip (d.9) 138 | 1.2268 [3.68x1.78 O-ring, nitrile, 70 sh
- |3.024692 |Hydraulic assembly 44 | 1.4066 [Self-tapping screw (3,5x9,5) 92 |1.028572 |3-way valve motor 139 |1.028309 |Knob

- |3.025714 ['Blister" connection group 45 | 1.4246 |Lock washer (M4) 93 |1.028555 |Return manifold 140 [1.019988 |Push to open door lock
- 13.030425 |Complete control panel 46 [1.036499 [Pump body 94 [1.028657 |12-plate exchanger 141 13.028565 |Control panel door group
- |3.019677 |G20 gas conversion kit 47 11.026598 |Wall plug package (d.10x50) 95 |1.027137 |Pump coupler fitting 142 |1.025370 |Clip for exchanger pipes
1 [1.013734 |Klixon thermostat 60°C 48 |1.026594 |Gas cock 90° 96 |1.028559 |Heat exchanger gasket 143 |1.037816 |13.94x2.62 O-ring,

2 |1.021829 |Clip for exchanger pipes 49 11.020429 |Flow limiter (11 litres) 97 |1.029426 |clip 144 |2.016663 |Front plate

3 |1.043330 [Ignitor and detection electrode 50 | 2.0381 |Nut(1/2" F) for flanged end pipe (d.14) 98 |1.041767 |Hot water outlet pipe (d.14) 145 [2.015960 |Rear bracket

4 [1.030554 |Reflecting aluminium sheet 51 | 1.2170 [Crossheaded screw (M4x8) 99 |1.028556 |Inlet sanitary water body 146 | 1.6011 |Crossheaded flat pointed self-tapping screw
5 | 1.1656 [Nickel-plated crosshead self-tapping screw 52 [1.028395 |NTC probe 100 |1.026763 |Pipe clip (d.18) (3,5%9,5)

(3,5%6,4) 53 |2.014996 |Bracket for expansion vessel 101 |1.026459 |Peroxide epdm O-Ring (17,86x2,62)

6 [2.011281 |Klixon bracket 54 [1.043200 |Fixed washer 102 |2.014178 |Metal-sheet clip (d.13,5)

7 11.033444 |Adhesive mousse pad 55 |2.014153 |Painted cabinet assembly 103 |1.028525 |Frontal frame

8 [1.023992 |Gasket (24x16x2) 56 |1.028401 [Connection pipe (d.14) for hot water outlet 104 |1.030216 |Nbr O-Ring (11,91x2,62,70sh)

9 [1.012711 [Self-centring gasket 57 11.026595 [Tube fitting (Vabco, d.14, -1/2"M) 105 |1.028645 |Hex socket screw (M5x45)

10 |1.020672 |Expansion vessel 58 |1.028526 |Control panel push-button 106 |1.028570 |Flow switch

11 |2.015955 |Combustion chamber side panel 59 |1.013186 |Screw (M3,5x16) 107 |3.021689 |By-pass complete cartridge

12 1.0152 |Crossheaded self-tapping screw (3,9x9,5) 60 |1.014365 [SIT 845 gas valve with connections 108 | 1.1176 |Crossheaded screw (M5x8)

13 |1.034547 |Flat pointed self-tapping screw (3,5x4,5) 61 |1.018960 |86-fin exchanger 109 |1.025006 |Absolute pressure switch

14 |1.010289 [Tropicalized hex socket screw (M5x16) 62 |1.040120 |Rear ecological fibre panel 110 |1.034405 |Gasket (18.5x11.5x2)

15 |2.015958 |Burner mounting left plate 63 |1.040118 |Front ecological fibre panel 111 |1.029596 |19.8x3.6 O-ring

16 |1.016246 |Crossheaded self-forming screw (M4x8) 64 [1.040119 |Side ecological fibre panel 112 |3.020380 |Complete cartridge

17 |2.015957 |Burner mounting right plate 65 |1.041529 |G20 14 ramps gas manifold 113 |1.027108 |Drain fitting

18 |1.026457 |Epdm O-Ring (7,6x2,62, 70 sh) 66 |1.030219 |Cone pointed crossheaded self-tapping 114 |1.028548 |Housing, outlet manifold

19 |2.016372 [Motor guard bottom plate screw (4,2x6,5) 115 [1.019496 |Epdm O-Ring (13,94x2,62, 70 sh)

20 [1.039991 |Burner (14 ramps) 67 |2.016695 |Combustion chamber front 116 |1.028561 |Safety valve (3 bar)

21 |1.027009 |silicone fairlead (d.2) 68 |1.028403 [Cold water inlet pipe (d.14) 117 |1.018602 |Motor locking clip

22 |3.029452 |Fiue hood group 69 [2.015953 |Combustion chamber mount 118 |1.030194 |Nbr O-Ring (3.63x2,62,70sh)

23 |1.027109 |0-Ring (34,0) 70 |1.026597 (Ball valve (Yabco, d.14, 1/2" M) 119 |1.029659 |6x2 O-ring, epdm

24 |1.035968 |Pump UPM3 71 |2.016696 |Non-reflecting plate 120 |3.024702 |Pump group

25 [1.030310 |D.18 pipe, delivery 72 |1.028404 |Connection pipe (d.18) for flow and return 121 11.032017 |Plastic knob

26 11.027110 |Automatic vent valve 73 | 1.1356 |[Nut for. ﬂ.anged end pipe (3/4" F, d.18) 122 | 1.0153 |Crossheaded screw (M4x6)

27 | 1.2337 |[Crossheaded self-tapping screw (3,9x25) 74 11.026596 |Tube fitting (Vabco, d.18, G3/4") 123 |3.027976 |Frame group

28 |1.021519 [Pressure switch locking clip 75 |1.030827 Control panel bezel 124 (2.016371 |Burner mounting plate

29 [1.027215 |Stud (d.5) 76 |1.028289 |Control panel back cover 125 |1.030602 |Hex socket screw (M5x16)

30 |1.021762 [NTC fast immersion probe | Coz0o]| Casivalvelconnecion 126 | 1.8403 |Stainless steel mesh filter

31 |1.029948 [Expansion vessel pipe (d.8) 78 ]1.028605 |Outlet manifold clip 127 |1.023374 |Peroxide epdm O-Ring (19,00x2,00)

32 |1.035248 |Crossheaded self-tapping screw (3x10) 79 ]1.028173 fignition and modulation board 128 |1.030630 |Epdm O-Ring (2,57x1,78, 70 sh)

33 |1.034600 |Manometer 80 [1.028248 [Plastic hinge 129 |1.030628 |Clip d.2,5

34 [1.040123 |Gas valve - manifold pipe (d.14) 81 |1.035250 [Crossheaded self-tapping screw (3x16) 130 |1.030553 |Reflecting aluminium sheet

35 |1.026592 |Gas supply pipe (d.18) 82 | 1.4072 |Clip with clamp screw hole 131 12.016296 |Rx deflector

36 |1.022522 |Kiixon thermostat 105 °C 83 | 1.7908 [Black cable clamp 132 |2.016292 |Lx deflector

37 [1.033028 [Bottom protective grid 84 |1.037773 |Crossheaded self-tapping screw (3,5x16) 133 |1.033712 [2.2x9.5 self-tapping screw, crosshead

38 |1.040122 [D.18 pipe, pump - burner G5 | BOISTED | WEIWS SURRITE (FEE 134 |1.033853 |Epdm O-Ring (13,94x2,62, 83sh)

39 [1.033854 |[Epdm O-Ring (18,00x2,8, 83sh) 86 [2.014185 [Pipe fixing flange
40 |1.039986 |D.18 pipe, burner - exchanger 87 |2.015952 [Back
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